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XM TEXTILES
ROOM 2403, ZHONGYI INTERNATIONAL BUSINESS BUILDING NO.1833, NORTH ZHONGSHAN ROAD,
PUTUO DISTRICT, SHANGHAI

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . Woven fabric: Etna Multi-Risk 99%cotton/1%atistatic 350gsm satin
4/1FR,in dark navy

Proposed Care Instruction Fa
A Q) =

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Jul 19, 2013

Testing Period : Jul 19, 2013 TO Jul 23, 2013

Test Resuli(s) . For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Lid.

e Xlﬂ

Tina Xi
Account Executive
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Test Result

Water Repellency (AATCC 22-2010; Spray Test- Tested under controlled condition, water temperature: 27+1C)

Specimen 1 2 3
As Receive

Rating a0 85 a0
Remarks:

Nomenclature for rating:

100 -No sticking or wetting of specimen

90 - Slight random sticking or wetting of specimen face

80 - Wetting of specimen face at spray points

70 - Partial wetting of the specimen face beyond the spray points

50 - Complete wetting of the entire specimen face beyond the spray points
0 - Complete wetting of the entire face of the specimen

Oil Repellence
(ISO 14419:2010)

Grade 7.5
Remarks:

Grade No Composition

0 None (Fails white mineral oil)

1 White mineral oill

2 65:35 White mineral oil: n-hexadecane by volume
3 n-hexadecane

4 n-tetradecane

5 n-dodecane

6 n-decane

7 n-octane

8 n-heptane

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp:/f'www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http.//www.sgs comfen/Terms-and-Conditions/Terms-g-
Document.as| S on is drawn to tha limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
contalne R

3'“BuidngN0339‘ﬂshm Road Xuhui Dlsh‘ictShmgl‘ﬂl China 200233 t (86-21)61402666  f (86-21) 64958763 WWW.CN.8gs.com
B 4R: 200233 t (36-21)61402666  f (86-21) 64958763 & sgs.china@sgs.com

Member of the SGS Group (SGS SA)




	Etna_MultiRisk1
	Etna_MultiRisk2

